TEST REPORT

No. : NBIN1911012467SC
Date: Nov 25, 2019

Page: 1 Of 3 NBINIQ‘EUI?II!
CUSTOMER NAME: HAINING BOYUMUTONG DECORATION MATERIAL CO.,LTD
ADDRESS: NO.238 WEST QIANJIANG ROAD, HAINING CITY, ZHEJIANG

PROVINCE, CHINA

Sample Name : PVC FLOOR TILE
Product Specification : 4mm
Product or Lot No. : Vinyl floor 01

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

—
Date of Receipt : Nov 06, 2019
Testing Start Date : Nov 06, 2019
Testing End Date : Nov 25, 2019
Test result(s) : For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services Co., Ltd Ningbo Branch

mem Ya

Luna Yu
Authorized signatory
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Summary of Results:
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No.

Test Item Test Method Result Conclusion

1

Dimension Stability ASTM F2199-18 See test result /

Note:

Pass : Meet the requirements;

Fail : Does not meet the requirements;

/- Not Apply to the judgment.

Original Sample Photo:

m
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Sample A
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Test Item: Dimension Stability
Sample Description: Brown Board
Test Method: ASTM F2199-18
Test Condition:
Heat treatment condition: 82°C, 6h
Recovery condition: (23 +2) ‘C, (50+5) % RH, 24h
Test Result:
Sample Test Item Result
Final Curling 0.02mm
Curling
Dimension Max Curling 0.02mm
Sample A -
Stability Dimension | Length Direction 0.04%
Stability Width Direction 0.03%
Test Photo:

Equipment Information:

) Equipment Calibration Next Calibration
Equipment Model
No. date date
Precision High Temperature
o ) DPH400-300A | NBPL-A011 | 2019-07-02 2020-07-01
Ventilation Aging Oven

*

pection & Testing Services f
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*kkkkkkk End Of report********
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